



Declaration of test results

2019-Efectis-R000549-D

Efectis Nederland BV hereby declares that:

Circulum® NF-grade

Expanded polystyrene (EPS), NF grade (NF: flame retardant)
density 20 – 25 kg/m³, thickness: 60 mm
mounted with a horizontal and a vertical seam
directly against a calcium silicate substrate

has been tested by Efectis Nederland BV according to:

EN 13823:2010

“Reaction to fire tests for building products - Building products excluding floorings
exposed to the thermal attack by a single burning item.”

EN 11925-2:2010

“Reaction to fire tests. Ignitability of products subjected to direct impingement of flame.
Part 2: Single-flame source test”

According to the European fire classification standard **EN 13501-1:2007+A1:2009**
the product has been classified as:

D – s3, d0

The complete details and the results of the tests performed are recorded in the
Efectis test reports: 2019-Efectis-R000547 and 2019-Efectis-R000548.

This declaration is not a substitute for the test report mentioned above.

Place and date:

Bleiswijk (NL), April 3, 2019

This declaration is issued to:

On behalf of Efectis Nederland BV:

BEWiSynbra RAW B.V.
P.O. Box 37
4870 AA ETTEN-LEUR
THE NETHERLANDS

A handwritten signature in blue ink, appearing to read "C.C.M. Steinhage".

C.C.M. Steinhage B.Sc.
Project leader reaction to fire